

## TEST REPORT

REPORT NO. : 2019CE0570

PAGE : 1 OF 3

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer to the last page for Conditions Relating To The Use of Test Report

Applicant : HRP INTERNATIONAL PLT  
 3 Towers, Unit T3-16-1, 296 Jalan Ampang, 50450 Kuala Lumpur,  
 Wilayah Persekutuan, Malaysia.

Manufacturer : HYDROMATICS  
 7, Jalan Pertama 1, Taman Johor, 81200 Johor Bahru.

Product : Cosmetic

Reference standard / Method of test : 1) ASEAN Cosmetic Harmonized Testing Method for Heavy Metal Measurement Technique - Inductively Coupled Plasma - Optical Emission Spectroscopy (ICP-OES) for Determination Cadmium, Lead, Arsenic and Mercury.  
 2) United States Pharmacopoeia 61 for Microbiological Test.

Description of sample : Received one (1) sample of **Cosmetic** for testing. The sample was marked as:  
**Product Name: Soothing Mist**  
**Brand: RAIN**


Date received of Complete Application : 02<sup>nd</sup> April 2019

Job No. : J20191400422

Description of Test Results : The test results of the submitted test sample are described in Page 2 and Page 3 of this test report.

Issued date : 25<sup>th</sup> April 2019

Approved Signatory :

  
 (NOR AZLIN BT M NOOR ARZMI, *MMIC*)  
 IKM M/3012/5811/2010  
 Testing Executive

  
 (HAHNAS MAHBUT)  
 Head  
 Chemical & Consumer Section  
 Testing Services Department

This Test Report refers only to samples submitted by the applicant to SIRIM QAS International Sdn. Bhd. and tested by SIRIM QAS International Sdn. Bhd. This test report shall not be reproduced, except in full and shall not be used for any purpose by any means or forms (including but not limited to advertising purposes) without written approval from the Managing Director, SIRIM QAS International Sdn. Bhd. Please refer to the last page for Conditions Relating To The Use of Test Report

## TEST RESULTS

Product : **Cosmetic**  
 Product Name : **Soothing Mist**  
 Brand : **RAIN**

No.	Type of Tests	Results
1.	Heavy Metals	
	a) Arsenic (As), mg/kg	Less than 0.05 <sup>(1)</sup>
	b) Lead (Pb), mg/kg	Less than 0.02 <sup>(1)</sup>
	c) Cadmium (Cd), mg/kg	Less than 0.01 <sup>(1)</sup>
	d) Mercury (Hg), mg/kg	Less than 0.01 <sup>(1)</sup>

Note :

- <sup>(1)</sup> limit of quantitation (LOQ)
- Requirements of National Pharmaceutical Regulatory Agency (NPRA), Drug Registration Guidance Document (DRGD) First Edition, January 2016
  - a) Arsenic – 5 mg/kg maximum
  - b) Lead – 10 mg/kg maximum
  - c) Mercury – 0.5 mg/kg maximum
  - d) Cadmium – 0.3 mg/kg maximum
- The sample was prepared as per instructed by the Applicant as follow:  
 Rinse bottle with sterile water, preferably DI Water. Then fill with same water, wait for at least 20 minutes before use.

